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China Testing & Certification International Group Co.,Ltd.
National Research Center of Testing Techniques for Building

Materials
Test Report
Report No.: WT2022B03C00445 Page 1 of 5
Sample(s) | ROCK  WOOL  SANDWICH .
AL
s ol Test Type e8]
Client | BRD NEW MATERIALS CO,LTD | Brand % HAODECO
Meet the
M“““ef“““r BRD NEW MATERIALS CO, LTD S;:::’:e requirements of
testing
Receiving Quantity of :
L l
Date March 25, 2022 i) mx>Im lpiece
bpection. § Model/Size 50mm
Date
Test The method for the test items are detailed
Method(s) | in the data page(s). Test Date March 26, 2022
Jndgment’ | crr 239329009 Bujliing metal sixfaoe insulation sandwich panels
Standard
Test Item(s) | 1. Fire resistance
* According to GB/T 23932-2009, test resul
with the requirements of RW .Test results are s
Test
Result(s)

Remarks: ( Blank )

Approved by {g iﬁ_({? Verified by zi"% Compiled by %\

P.C.: 100024

Address: No.1 Guanzhuang Dongli ,Chaoyang District, Beijing, China
Tel: 00-86-10-51167681
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China Testing & Certification International Group Co.,Ltd.

National Research Center of Testing Techniques for Building

Materials
Test Report
Report No.: WT2022B03C00445 Page 2 of 5
Individ
Requirements of ual Test
No. Test Items Test Results
Standard Conclu | methods
. sion
The thermal insulation
was not destroyed at
=30min
) 35min. The average
The average temperature rise )
temperature rise of the
of the unfired surface of the
) unfired surface of the
specimen shall not exceed the ) ; .
i specimen is132.1'C, and
Thermal | initial average temperature of )
] ) . the single-point Pass
insulation | 140°C or the temperature rise )
] maximum temperature
of any point on the backfire |
rise of the unfired side of
surface shall not-exceed the i
| the specimen is 138.7°C.
initial average temperature of
Thermal insulation
180°C. .
initial temperature:
2297C.
=30min
None of the following
Fire phenomena can occur:
1 resista (@ The cotton pad is ignited G198 L
nce @  When a crack appears on Cea
the backfire surface of the
test piece that penetrates
into the test furnace, a
probe with a diameter of 35min No loss of
. 6mm cnters the furnace | integrity. (None of the
Integrity Pass
through the crack and the above phenomena
probe moves 150mm occur)
along the length of the
crack, or a probe with a
diameter of 25mm can
. pass through the crack
and enter the furnace.
@ A flame appears on the
backside of the fire and lasts
for more than 10s
Address: No.1 Guanzhuang Dongli ,Chaoyang District, Beijing, China P.C.: 100024

Tel: 00-86-10-51167681

ctt ErnED




China Testing & Certification International Group Co.,Ltd.
National Research Center of Testing Techniques for Building
Materials
Test Report
Report No.: WT2022B03C00445 Page 3 of 5

Furnace temperature rise curve
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The temperature curve of the unfired surface of the specimen (the unfired surface is set
with a thermocouple according to the standard requirements)
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China Testing & Certification International Group Co.,Ltd.

National Research Center of Testing Techniques for Building

Materials

Test Report

Report No.: WT2022B03C00445

Page 4 of 5

Installation diagram
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Installation notes

The rock wool composite panel is fixed in the test frame by the wall bricks. The gap
between the metal surface fireproof rock wool sandwich panel and the wall brick is treated
with plaster and plaster. Dimensions of rock wool composite board: 1000mm>1000mm:

total thickness 50mm.

Address: No.l Guanzhuang Dongli ,Chaoyang District, Beijing, China

Tel: 00-86-10-51167681
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National Research Center of Testing Techniques for Building
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Report No.: WT2022B03C00445 Page 5 of 5
B Picture before the test (back fire side) Picture after the test (back fire side)
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Enﬂ of the Report

Address: No.l Guanzhuang Dongli ,Chaoyang Disﬁ'ict. Beijing, China P.C.: 100024
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‘ Remarks: 1. Detection location: Miyun.
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